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—. ¥E5Ep / Frame assemblies

I A | paee ame
Rcf.l\;() ’li:.lfrltﬂlﬂoj # L/__i/ -
l M- BT pin ;

2 MI-2 5313 cloth plate
i i | LB — colloideose_———
4 Mi-4 7L colloidcose 1
g M1-5 iR thread guide tube 2
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= ot Frame asseMPIE_———
Name

‘BERN
O R s B ER
Ref.No| Part No. ' —"‘*1\
cover 4 4 4
| M2-1 i " , I \|\
2 M2-2 il asher ] 3 e
EEE T S L2
4 [ M2a | e e T
6 | M6 | ki — oilpwee ——— 4 [ 4 [ 4]
7| M27 T o 1 ]
8 M2-8 Kt left cover | I |
9 M2.-9 i bt oil seal | 1 I
10 M2-10 BT screw , 1 ]
11 M2-11 JEHF e presser barhead l : :
12 | M2-12 | irERIEK | HNRE
13 M2-13 BRET screw et = 2 2 | 2
14 M2-14 BRET screw . t : T
15 M2-15 REr screw ; 1 ; o
16 M2-16 i - 3% front cover snaping !
17 | M2-17 | WT screw I 1|1
18 | M2-18 | 4T screw ! 1 |1
19 M2-19 IR locking plate 1 1 1
20 | M2-20 Mikr oil gauge 1 1 I
21 M2-21 L fan cover 1 I 1
22 M2-22 Bl B belt cover 1 1 1
23 M2-23 YRET screw 3 3 3
24 M2-24 Feek it thread tensor 3 4 4
25 M2-25 i et £& #2 fant thead guide plate 3 4 4
26 M2-26 T2 thread guide plate 1 1 1
27 M2-27 BRET screw 9 2 2
28 M2-28 LM thread guide plate 1 1 1
29 M2-29 Zc fil 2 left anterior cover L 1 1.1
30 M2-30 82T screw 3 3 3
31 M2-31 HiF R looking plate 1 1 1
32 | M232 | B screw 1 1 1
33 | M2-33 24T " screw "1 1 1
34 M2-34 A [T front plate 1 1 1
35 M2-35 BRET screw 1 1 1
36 M2-36 BEEH hinge pin 1 1 1
37 M2-37 Bk hinge "1 1 1
38 M2-38 BT hinge pin spring 1 i a1
39 M2-39 B2 screw 1 1 1
40 M2-40 YR4T screw 1 : . i |
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ssemblies 2

=. LRARk2 | Frame assemOE T ——
SRS EN IR % i Name 3 T“\ci
Ref.No| Part No. 4 )."//_ s
! ] l iy
|| M-l ] L/lﬁw'/ 1 e
2 M3-2 il i1 W I l"“*l\
3 [ M3 PRI . . A — ]
N T ~ coppersheathing___—— L1
3 M3.5 ny  washer  _—— : L:-Z\\
6 M1.6 eI )Y washer I '____-—l\'.~
7| M7 | i rew ——— Ry
8 M3-8 iy washer 3 3 h;\
9 | M3 Wi screw D RINED
10 M3.10 i A 4t craspad 1 liu----l—.-'~
n M3-11 vt slide cover I T‘T“
12 M3-12 T sCrew 1 |
13| M3-14 | )y washer 1|1 '
:: M3-16 o0 % spi;1g I 1 :
= ::i:; :;ggﬂii’f shaft screw I 1 1
T T b': = screw 1 1 1
18 M3.-22 T 713 b :J:‘i: rpiat.i. . l : l
9 TET o nife holser bnck plate 1 1 ]
20 M3-20 B % 18 — : : |
21 T i crash pad 1 1 1
22 | M3-19 | F& = 2 |2 ]2
23 | M3-23 27 i 1 1 1
24 | M3-24 o el 1 1 1
25 M3-26 e washer 1 1 ]
26 | M325 | mn = 1 T 11
27 [ M330 | B e B
28 M3-31 7 m = 1 :
T holder 1 L ]t
30 M338 B washer 5 1 1
i M3-32 E_]_ﬁ screw 5 2 2
7 32T e head cover = - 2
3 | M337 | mRER i l e ot
34 | M336 | &a7 cloth back plate N
3 [ M339 | BEwl = : .
36 M333 e rear window plate 2 2 v
37 M3 e s e B 1 1
33 | M3A2 | ALE poper washer 2 12 |2
39 M3-43 T upper left cover ) 1 1
40 | M333 | B == L 1|1
a1 [ M333 | aZg Lol 5 | 5[5
42 M3-35 PRk screw 2 2 2
2 2 2
— e, T | 1 |
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: mblies
M. 4z / Main shaft 257 B A
/
AR RS T . Name€ 5 - AE“L Req
GRS g RN
! M4-1 : |: 44 main shaft : L.\I\
2 | M42 ; heel l s
p 4 ¥ E W —
3 A f?lﬂiul : bearing cOver 1 e
3 M43 ;ﬂi}ﬁﬁ;{(,‘ﬂ,})g} rear shaft beanzs ‘-_l__\
4 A E . <haft bearing cover washer 1 1
M4 PRk 05 4 rear sha £ 1
s | Mmas _nammw . WE®
6 M4-6 I i b 5 main shaft bysgubg asm 1 1 1
; M4-7 TagNE  Sealring ___——— : I 1.
Md-8 gk manshaftqueen shall SR — b1
190 M4-9 M SR oil pump worm 1 1 1
MElD E bR main shaft bearing 1 1 1
12 AT shaft end bushing washer | 1 |
= . Ei /e 15 main shaft light bushing i 1|1
M4-13 $17k80200 T a0
14 _ aring 80200 1 ”
M4-14 kR - 1
bearing cover 1 1
SM4-14 | Bk bc_ 0
15 M4-15 Bk B aring ¥ 0 0 1
16 Ma-16 e == bearing cover washer 1 1 l—-
17 | sMa17 | itk :u"ey 1 1 1
ulgy pull i
1 S073 PR R y pulley bearing 0 3 ;
9 wo3 pulley screw
> BT pulley screw ! 1 1
- S070 TS = washer 1 l ;
S085 B L 4R T y set screw - 1
5 5032 . pulley set screw 1
6 HEHSRIEZRE]  rear shafting beari LI O
S043 HIRER AR ET . ting bearint cover srew 3 3
L S078 T ELERET oil pump worm screw - 3
8 S019 MFLERET screw 1 1
2 5022 Bk e screw 2 2 2
bearing COVET SCrew ] 1 1
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mblies

e
. $H4F#BEE | Needle bar 359 R
_\T\‘ lame 5
i b R R 4 i e ] 1‘-\
Ref.No| Part N f — —1 1
R L e ey
[ MS.| i m p— | 1 [
2 M5-2 1 P
3 M5.3 LY _,_,_—f-ifrcw : L*L
4| M4 me M 2 12 12 |
s | Ms.s ik il gt 1 Ll L]
6 | Mso | iLif connecting ro 2 4 12
7 M5.7 ] Y = 1]
8 | Ms-y 1 Y. N
9 | Ms Ry sere¥ —— | I I
10| M5-10 | {14 needicbar _ —— L 1]
1| MS-11 WL i I 1|1
12 | M5-12 R ncedle barring I l l
13 | Msa3 | oil seal B na i1 g
14 | M5-14 L) screw | I |
IS | MS-15 | Ll i | i | 1|
16 M5-16 ilE oil pire - - -
17 M5-17 1L spout plug
18 M5-18 BRET screw ] : 5
19 | Ms-19 | §FFI needle bar 1 L it
20 M5-20 ORYJE] type“O”washer ] 1 1
21 M5-21 EER pin 1 ) 1
22 MS5-22 BRET screw 1 1 1
23 M5-23 BRES screw 1 1 1
24 M5-24 Hh crank 1 1 1
5 M5-25 BRET screw 1 121 1
26 M5-26 41 snap ring 1 1 1
27 M5-27 #h washer 1 1 1
28 M5-28 1% snap ring 1 1|1
29 M5-29 KIEH long connecting rod 1 1 1
30 M5-30 B2ET screw 2 2 2
31 M6-31 L4 upper shaft 1 1 1
32 M5-32 BT screw 1 1 1
33 M5-33 sy need clamp 1 1 1'
34 M5-34 SRET screw 1 9 2
35 M5-35 B2 T screw ] 2 7
36 M5-36 thily needleclamp ] I 15 |
37 M5-37 BT screw 1 ) 9
38 M35-38 P needle clamp 1 1 1
39 | Ms39 | needle clamp 1 T |1 |
40 M5-16 FHHT T balance block s 1 1 1
41 5099 $25T screw \_2 > 2:]
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Ref.No| Part No i ‘ 1 1 e

e : ssor foot shaft ) —"“l\
L | Mot | UK WL,/—-—"/_"// ST
2 M6-2 T /’/p&’r:ot/”/ 1 1 .I\
3 | M3 JERITS 4___,_,___11392"’//- 3 |3 :E\\
T Ms R - - I I
Tl z:é T tresdcuting kR ﬁ"“:\
6 | Moo [ pmm g — ] ;| |
7 | Moe-7 iy Vi o . wreW e 1 M\l\
8 M6-8 i 1 4 1 nU'_ 1 A
9 | Moo | MR spring WEE
10 | Mel0 | KT lifting handle
1| M6-11 M spring ____——— , f+
12 M6-12 BT screw_______——— ] 1 -—T~
13 | M6-13 | #41 orew__————— [T Nk
14 M6-14 BRI " | :
15 M6-15 e A washer
16 M6-16 I pin : 1 :
17 | M6-17 | IEFEAME presser bar form ! b 21
18 M6-18 il 2% slide lover 1 Lrds
19 M6-19 IREEES presser foot shaft bushing 1 1 1
20 M6-20 P spring ] 1 1
21 M6-21 fHER M presser foot cranh 1 1 1
22 M6-22 1t HE B S presser foot cranh 1 1 1
23 M6-23 $RET screw 2 2 2
24 M6-24 it 1 1 1
25 M6-25 25T screw 2 2 .
26 M6-26 8251 screw 3 3 3
27 | M6-27 L35 nut 1 1 1
28 M6-28 - | FHEERJILAT presser foot lever 1 1 1
29 | M629 | BH hggk T 1 |1
30 | M6-30 MR ET presser foot screw 1 1 1
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T , Name Ty
ﬂﬂ 2 Y 5
RCf.NO P ﬂ : T~
P art NO. p 'cngioﬂ spriﬂg 2 2
S Y T e PrT— -2y
2 | M72 YRR T thread tensi ; 4
k] : thread tension Nt [ T
—= | M73A W IRARF) o spring 4 |,
4 M7. T thread tension Sp . [
— 17-4 WKL) f§ 5 ing retainer house 4 4
5 M7-5A T thread tension Spring —~—
. B - i 1E &) on disc 8 8
S10 -
6 | M6 | e e e washer 4| 4™
__7 M7-7 b d VIR thread tension di 2 —T“—E\J
8 M7-8A ik #e thread guide BEre
X ] r thread take-up
|9 M7-9 h£6 11 uppe - 0 “i\
5M7-9 D4R 4 upper thread take-up T-l\
10 M7-10 ik b fx oil box W Bl
11 M7-11 M i 4 231 oil felt T.._.L
12| m7-12 Y thread guide —]—-—~L
13 M?7-13 ik Ay A e A oil box washer 1ﬁ_.l__
14 | M7-14 M oil felt T_.L
15 M7-15 2 £ 1 tension spring et | .
16 M7-16 12 LR 2 4 thread controler disc holder 1 1
17 M7-17 Mg spring I 1
18 M7-18 F2ERAR 1 2 thread controller disc guide bushing 1 1
19 M7-19 EHR throat plate positionign rod 2 2
20 M7-20 FH throat plate barcket 1 1
21 |, M7-21 ST thread mark guide 1 0
5M7-21 pUR 3 thread mark guide 0 1]
22 M7-22 | | PAEHY teat needle guard 1 1
23 M7-23 VE# thread tension spring 2 2
24 4M7-24 iIFiak gl front needle guard 1 0
3M7-24 HIPEF$S front needle guard 0 0
5M7-24 Hij £ 4 front needle guard 0 1
25 4aM7-25 | #HR throat plate 1 0
3M7-25 £ throat plate 0o | o
5M7-25 £ throat plate 0 1 |-
26 M7-26A iR thread guide 2 1
27 5M7-27 id £k thread guide 0 1
28 5M7-28 et needle guard I 0 1
29 5M7-29 PEEI needle guide IT 0 1
30 M7-30 Pt needle guard barcket 1 0
5M7-30 PSR needle guard barcket 0 1
31 M7-31 =itk snap plate 1 1
32 M7-32 PhdR g snap plate washer 1 1
1 S099 SRET sCrew | 1 1
2 5035 HHRIRE throat plate screw 2 | 2 |
3 S016 ATPEHR AR ST fornt needle snap screw 1 1
4 S061 R e throat plat barcket screw 5 2
5 S015 it R ARAEET thread guide holder screw 2 ij
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Ref.No Pan?\?u:' % i Name ¥ Rt Amt. Req.

6 | s B0 X 5 A i N
7 [ so;2 ﬁfﬁlnxxn’lz*;lal;-l- Sbomact wew e
= | & WAESRET il box washer set screw ! ! !
___8_.___8.0.15_____ Wit tH4em e rear needle guard screw 2 2 2
| 9 5023 YR needle guard screw l ! !
| 10 Wo07 _{l'ﬁl'{“ﬂf&ml needle tuard washer ! ! !
- 11 8017 | DEERERET thread take up screw 2 2 2
12 5103 ARt snap plate screw | 2 : .
13 S019 LU STRY snap plate screw 11 | | J
14 S104 AU AR T snap plate set screw I ! !
15| so4s DL R T screw 2 | 2 |2




I\, EE4tEp43 / Upper l0OP B R Am ey
IRV P B Name . 4 757
Ref.No| Part No, % ’ : zj\

U vea | e gt I s 2 .2 T8y

2 | sz | mphm_ leoper kIS g TS
3 [ msa | mwm thickpess WAL L[ o [T
SMB-3 1t thickness washer : T"*-T\
i | s I upper looper sha’ LT
5 M85 N big wacher haft rear bashing : TMT\
6 | Mso F 5 11 4 5 uppet looper $12 S Ll T
2 M8.7 - B | A 45 1 upper looper <haft foot bushing M
B I 1 1 1
8| M8 | LAtianand upper looper shaft oF <22 i L
9 M8-9 L5 ¢ ihth bl upper looper shaft crall___— ) T“L—
10 [ Ms-10 LA 4115 b upper looper shaftbal , | '
1l MS-11 k4R connecting rod shaft pin I 1 l
12 M3-12 Wy washer 1 1 :
13 M8-13 ML oil wick
14| M8-14 | LBtk upper looper slide bar slidel block L
15 | Ms-15 Mk oil felt f-l 2 13
16 | Ms-16 | M oil felt IR -
17 | Ms8-17 Mk oil wick 2 2 |2 |
18 M3-18 W acreen oil plate 1 1 1
19 | Ms-19 i felt plate ! 1 1
20 M8-20 TR B thread hlder snap plate ] 1 [
21 MS8-21 FEHM SR upper looper shaft slide bar bracket 1 1 1
22 M8-22 ME oil seal 2 2 2
23 M8-23 M oil tube 1 1 1
24 M8-24 ME oil tube 1 1 1
25 M8-25 VLR % BE R thread amount regulating plate 1 1 1
26 M8-26 EZHt% upper looper thread guide I 1 1
27 M8-27 L2l 4R upper looper shaft thread plate 1 1 1|
28 M8-28 SRR shaft bearing guaid ) 2 2
- 29 M8-29 e i R lower looper holder copper 1 1 1
30 M3-30 et looper _ 1 1 1
31 M8-31 EEHEH upper looper crank bearing 0 1 0
" 5M8-31 EBEEZ A upper looper crank bearing 1 0 1
32 M8§-32 FRE threading rube 2 9 2
033 M8-33 - | BTl two for thread guide 1 1 ‘ 1
1 S074 HEAFARET shaft screw 8 3 8
2 50384 THEFENRT - scre 2 2 2
3 S058 I T - upper looper shaft crank screw 1 1 1
4 w12 LT E upper looper shaﬁ washer 1
5 S009 LT link pin set screw 1 1
6 S101 E 5 HREEET nexagon socket screw : - l
7 S036 AT upper looper shaft screw . | 1 1 1
8 w04 HELE wather —— 1 1
9 5032 LEHMELRRRET  upper looper shaft thread m__% :_I, ;
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Ref.No P;{l En:’ # Fi Name ¥ R Amt Req.
O N T T NIERE
11 S037 H_ﬂ‘u AL thread amount regulating plate 2 s '3
12 S014 ‘;ﬂm‘m” i 1 | 1
13 Wos _Q!Igttutr looper shaft thread gunde «rew i F 312
14 S097 ?” ;tn:mu! looper shaft thread guide washer 2 2 2
- = I-. iy Ff L4} upper looper shaft thread plate screw " | I
16 S 'ﬂ”l e “' WALl upper looper shaft thread plate screw | | |
S012 BRI 40 thread holder snap plate screw 1 | \
17| s09s R AR T thread holder snap plate screw T
18 S015 LU RIS um_r—l?i,;;@ pisseom I 1 1
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. Fstnss / Lower looper @

‘o l_'-\ e
e | Rt Nare N
CL.No| py —l_-_’—’//—' 1
— Y| Part No, r bushing (O e
™ e g LS ; 0
— | _MY.| A e : e
SMo. e M 1
s l it looper shaft washer ] $
——— [ M92 | lower o0P" L1 5
—3 | My Ay oil seal : L T
4 — ¢ tront bushing !
———| My Ay FE lowet loope . L | 1
—2 | M5 IR R jower looper rear bushing L 1T
‘*G—-—J—Mi(’__ T4 lower looper holder 2 2 -I\
7| M9 IR “lower looper crank washer____ : 3|
8 | Mo T lower looper _______——— 1 1 \0\
+ M9-9 1 4 copperwasher _ _ ——— ] . ‘1\
___1(1__ M9-10 et thread quide ] ]
—L MU lower looper thread guide___ L]
Tu—h&ﬂz___ IO =Lt e Jower looper 3-thread guide 1 1 ~1\~
1Y | M9-13 T4 lower looper shaft 1 RN
T-Edﬁw_ T4 lower looper shaft 0 L‘T
— - 9-14 TR T M i lower looper crank ! 1 T
T Sl(\)?s 14 TR 4 lower looper crank 0 0 \]\"
= = TR EHhbpsT lower looper shaft screw 1 1 —T‘
3 S W%ﬁ’iﬂ[ﬂ elastic washer 1 1 T
i 12t wigsT crank screw 1 1 I
|4 | S060 TR 1|
cower looper holder screw 1 1
S | W2 THHREE lower looper hol —
6 P EHREER er looper holder washer 1 1 1
7 05 ‘ - lower looper holder washer 1 1 1
e | T EHRET lower looper screw :
8 S032 T84 kimer lower | i 1 : :
9 5067 T ooper thread guide screw 1 1 1
N ‘crank screw
10| so1s 0
M 4R 67 crank screw - z
0 0 2
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T. BIE$1ER4) / Front lower loope

r assemblies

¥ & Amt. Req,

JE S R i Name 3| 4 [ s
Ref.No| Part No.. # Fi e e e S = 0 "
L | SMI0 | mmera front looper shaft holdel__————— == —1—
2 SM10-2 oL front looper
3| smios :; ﬂgzlwm Tkt front loopershat regulding washer - e
4 SMI0-4 | PissEl g frong looper crantk_______———— = |
5 5M10-5 | MYite regulaftingplate______———— 0 | 2
6 5M10-6 4 4R 04 tegulating paltepin ______—— 0 0 5
7 5M10-7 M £% oil thread e WO R 0 =T
8 SMI0-8 | Ir vy 45 1 front looper shaft front bushing ___
9 5M10-9 DT 1 Al ) A5 09 front looper shaft rear bushing 0 g 1
10 SM10-10 N4 frong looper shaft g 5 i
11 SM10-11 BB We driving lever
12 5M10-12 B 25 1 W driving crank 0 L 1]
13 5M10-13 T 3 Sk front looper slide block 0 0 1
1 S005 o5 5 AR ET front looper thread ruide screw 0 0 1 i
2 S016 TS 1] sa MR 4T front looper guide set screw 0 |. 0 1
B S060 R 5 £ BUER T front looper holder set screw 0 0 1
4 w12 TS £ AT 4 front looper holder screw washer 0 0 2
5 5028 HIES £ M RTERET front looper crank screw 0 0 2
6 S101 FISSEF AR EISRET  front looper crank holder set screw 0 0 1
7 S043 30 Zy fty 494 T 22 nexagon socket sefscrew 0 0 1
8 S094 308 3 it 5 48 T 22 driving levdr set screw 0 0 1
9 S093 3 = i 4 R AR 6T driving lever set screw 0 0 1
10 E03 8 snapring 0 0 1

- -
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T—. #7848 804 / Cam assemblies

R Amt, Rc‘q.‘

']\.' 1} €T M- —]
Rcl‘.a\;‘n }:}l fl’:?t:} I i F Name e 3 4 5
[ ——— e ! Q0 0 |
— | SMue | wwan bearing snap uing sCres o | o |1
2 [ SN2 TRIRI R Blear guide camiop T
3 | M R  chaftsnaperank serew . = o=
e T T _ thafl snep washer g | o 5
— 35| smns REETUTY crank adjusting pin wather i
6 SMILe | Mmwmme " coank adjusting pinout | © g .-
7 [ ST [TMMGRR holder finger nut 0 10 |1
S| SN | MmA KR holder finger - 1
v MUY RN thread Ellrldt' plate screw 2 s -
10| s\ | Ravie thread guide plate screw 0 | o |
11 SM_I_I_:.!I__ WM thread ,.;:—d_c ﬁng;r et SCrew 0 0 |_‘
12| s\ | R thread guide for 2-thread screw 0 1 0 |3
13| S\ | R washer bt )
4 SMu-i4 DY & thread guide hook serew 0 0 i
1S | SMIs | RO 0 : 0 11
16 | SMilte | iRk thread guide hook 0 pi 1
17 SMI-17 [ TR I 2-thread thread guide 0 0 1
I8 SMII-18 R R rear thread guide finger set screw 0 0 1
19 SMIL-19 REASIE S thread guide tube bushing 0 0 2
20 SMIL-20 | RS thread guide tube 0 0 !
21 SMIL-21 | AR IR thread guide tube olamp 0 0 2
2 SMIL-22 IREQAY R thread tension plate holder 0 0 |
23 SMI1-23 YR fE holder spool 0 0 1
24 SMII1-24 L3N0 holder spool 0 0 2
25 SM11-25 LA holder spool spring 0 0 1
26 SMI1-26 WK A HORPIEEET  prossernut 0 0 1
1 S002 R RET bearing snap ring serwve 0 0 2
2 S009 I EATRE R[S cam set screw 0 0 2
3 S101 BRI AR ET crank set screw 0 0 1
4 wi2 REETEEEAE! crank washer 0 0 |
5 W06 TR RS R crank adjusting pin wather 0 0 1
6 NO2 it Y KT R crank adjusting pin nut 0 0 1
7 NO3 A R thread tension serwe nut 0 0 1
8 S032 MR T thread tension screw 0 0 1
9 S003 W MRUT thread guide plate screw 0 o | 2
10 S017 SHRMNET thread guide plate screw 0 0 1
1 S038 T RN EC®IT thread guide finger seet screw 0 | o 1
12 S027 TR RARIT thread guide for 2-thread screw 0 0 3
13 Wil i ] washer 0 0 1
14 S020 EIRRET thread guide hook screw 0 0 1
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E 3% FFER4) / Differential feed assemblies
[ ————

o] s 4Tk Amt, Reg)
SRR T = R
RelNo| panng, | % Name L

I “*“'-—__'_ IR —— e ————— \
I :::2" A1 180 1 28 4 stich length reglating shaft :—--i\
—— | Mi22 i ing_ T

3 < ! RN spring
s T A ot ]
L‘T‘w~“ CHREROACHIT stitch length regulating cam asm Lt 1]
_.'T‘__ Mi2.5 fl Ili_il,'.l Vi r[Llj‘ stitch length regulating block : “'—-l—_._
- _%uziﬁ _LAT A RT dtitch length regulating block spring 2 12 |
—— U271 trimae stitch length cam .

b M12.8 TTHT T T i cagntatinia ol l |1
- IR RV T stitch length regulating plate —{ |
__9___ MI12.9 XA Ae . . L

v 1) feed lingth cam ‘
Y| Mi2.0 DAL W% i l Nm

T MI12-1) T feed cam spring et |
— : 35 A AL P feed cam pin L

12 MI12-12 DBV feed link Wy

13 MI12-13 T8 2)) il fc ing pi i : __:_.

¥ ! | feed rod rolling pin bearing l

M12-14 3% A1 0 b :

¥ TEENT A feed crank l

T . A B i HF differential link ! I
e 0 MI12-16 j A ,‘;}J["lhl‘ :

5 i dofferential crank I I
17| MI27 | wir pin I
18 M12. RS
=1 s ig ?I-;?;J;mll 151 differential shaft bearing ! !
&L= l A 1 0
20 MI2-20 | 4 — l l
: snap ring I .l
21 | MI221 | spring 1 !
2| Mz | g ' '
23 M12-23 INRVE — [ :
W1 regalating block l 1
24 M12-24 g washer 2
25 M12-25 AT AR s feed cam 1 3
26 MI12-26 i
27 M12-27 E LRV EY w'aSher i l :
- =l b differential regulating holder 1 1
S I\M/EE-ZS PNTRRET regulating screw 1 1
2 Mlz_iz ;%’% rejgulating SCrew spring 1 1
0 £ i 4T differential rigulating link 1 1
5M12-31 H B EHT 52 nk link

1 S096 FEBNEATERET cfa m' Ca'm : 1

3 2 differential link screw 1 1

2 S101. ZES M RiERET differential crank screw 2 2 |

3 | 8028 TR RET snap ring screw 1 1

4 W15 #HE washer
5 S01 g0 washer ; 1
—r e . 2
6 S037 RFTAETAFLRET differential positon screw 1 1
7 S012 FE® e spring screw 1 1
8 « 5034 ZHEVRBERE differential set sorew
9 S079 BRET screw i i
10 S027 %‘Efd]lﬁijji?ﬁ differential positop screw 1 1
11 S032 ﬁﬁ]ﬁﬂ R4 differential positop screw 1 | 1
12 S043 FFEE I TG R R ET stith length :
13 S008 BT feed cam regulating screw ! :
14 5011 A B ET feed cam screw 2 :
15 S040 V25T screw 1 l
16 S036 RN AR ARET stitch length screw  +~ } i
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T=. 45804 | Feed doy assemblies

e ¥ Rt Amt. RT:?
QAR (E Y] Y i Name 3 [ 4 s
Ref.No| pan No '
T — 1 | 1
; MI3-L | it doy Iilnk ;;ln:cm : L 11
. Y iy d doy holc EE—
3 *_:}:‘:‘2;-—$ ;!‘3; ':{r ::: :!Ci:fcrcn):inl feed doy holear L : —
4 mﬁﬁ_zﬁ h;.' it ' feed doy lift slide block ! ! 1
] -,*.’__{i}_“‘ !. ; | 1 1
3 Mi3.5 W WA S (LLIRLR)  feed doy lift slide block shaft bearing
6 Mid6 N snap ring : : b
-~ M 22 1% i o0 differential feed slide block I I I
8| Mi3s m“& fist Lo i slide block eccentric share 1 I o3
Y M13.9 PEa %A (ot direrential feed slide block eccentic washer | 1 I I
__T s c Al (R : . l | I
— | MI3-10 ISR Ao il 55 slide block eccentric shaft bushing 1]
| Mo | nsim nER feed shaft : ' L.
12 M13.12 A Aikh A 4510 feed shaft bashing (left) I ' |
13 MI13-13 AN 1505 feed shaft bashing (right) I ! il
14 Ml13-14 A0 o feed regulating crank ! ! .
15 MI13-15 e washer ! ! i
16 MI13-16 SRR feed doy holder link 1 ! I
17 Ml13-17 iR A4S feed doy holer link bashing 1 1 1
18 M13-18 A8 13 40 A s 1 differetial feed doy holder link bashing 2 2 2‘_
19 M13-19 LR crank slide block cover 1 I !
20 M13-20 M b A e crank slide block 1 1 k|
21 M13-21 FEBN A5 ith feed regulating crank 1 1 1
22 M13-22 ) differential feed doy holder link 1 1 1|
23 M13-23 LB R 1s differential feed doy holder link bushing 1 1 1
24 M13-24 FEBNTF RSt pifferential feed doy holder link bushing washer | 2 2 2
25 M13-25 44 screw oil plate 1 1 1|
26 M13-26 F RSG5 feed doy carrier connection rod 1 1 1
27 M13-27 EEzlic! sealing connecting ring 1 1 1
28 M13-28 i B adjustable oil seal 2 2 2
29 M13-29 HE SR sealing connecting rod 1 1 1
30 M13-30 RE AT HEFF Lo i feed doy link ecentric shaft 1 1 0
SMI3-30 | %A1 F HEHF fhoCo il feed doy link ecentric shaft 0 | o 1
31 M13-31 EF differential dog 1 1 0
SMI3-31 | E#F differential dog o | o 1 -
32 M13-32 HWiksfF main feed dog 1 1 0
SM13-32 | Hi%fdF main feed dog 0 0 1
33 M13-33 ERmF main feed dog 1 1 0
5M13-33 EEHTF main feed dog 0 0 1
1 S028 EEES=1:43] regulating bushing 1 1 1
2 S005 50 By oF 45t e T feed dog bushing screw 1 1 1
3 S024 F BREEAR R ET screw 1 1 1
4 $100 64T T main fed dog screw 2 2 2
5 S029 FEA T SUHERFRRET dog hloder link 2 2 2
6 S006 a7 1 il T feed dog lift slide block screw 1 1 1
7 S101 A3 2577 It KRR ET feed shaft crank screw (ri ght) 2 2 2

-




| Em |, B
Rcf.NO_Pﬂ)-__ ' z Name _E{ it Amt. Req.
5 | so12 Zell i sg e == 3] a5
9 | Suey M 05 1 2 7 crank :lcl'TWh(Icf!l P S P
0| s34 HWWiEEML 2 |2 |2
| Sw6 Hﬂw\umﬁk:{%‘ BN
72 | S03l R \ﬁc‘;“*\*: 4 T
ﬁ: | No2 rimﬂillllh'iimm_._[_.: |
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TH. BII&R4 / Frimming assemblies

: ¥ it Amt, Req
SRR, Name T
RefNo| PartNo. | ™ 3
1 MId-1 LN upper knife driving connecting link 1 1 M
2 | M IS upper knife crank ' L L8
SMI4-2 | R0 upper knife crank 9 1 011
3 | M il i 4 crank pin ' L il
4 Mid-4 114 upper dnife frame rock shaft ! ! 1
5 M14-5 L2 g5 0y upper knife frame rock shaft brshing life 1 | 1
6 Ml4-6 L T0 8k €5 508 upper knife frame rock shaft bushing right ! | 1
7| M i washer ' -
8 M14.8 I upper knife holder ! L
SM14-8 LT upper knife holder 0 0 !
9 M14.9 1 snap ring ! I l
10 MI4-10 200 i upper knife holder pin I I I
T ST S upper knife - -
12| M2 | mm washer ! St
13 Mi4-13 T lower knife holder 1 1 0
SM14-13 | F)g lower knife holder 0 0 | 1
14 | Ml4-14 | Frimfse lower knife holder bushing I ! I
15 M14-15 TIRM% lower knife holder spring I 1 1
16 | Mi416 | Frksim lower knife holder l I !
17| Mi417 | ¥ lower knife ! I !
18 Mi14-18 TIIER lower knife holder looking plate I 1 l
1 S057 PR RET snapring screw 2 2 2
2 S010 LTI R R T upper knife cramk set screw 1 1 1
3 5043 7 M R ET upper knife cramk pin screw 1 1 1
4 S074 b I ERET upper knife conneting link screw 2 2 2
5 S046 T REREET upper knife holder screw 1 1 1
6 5025 B¥)] 33 upper knife screw 1 1 1
7 5036 T TIESR R ET lower knife holder locking plate screw | 1 1
8 S033 T I RRe25T lower knife holder locking plate screw 1 1 1
9 5045 T II bR ET lower knife snap plate screw 1 1 1
10 S022 T 7144 8247 lower knife snap plate screw 1 1 1
11 NO1 T 154883 lower knife snap plate screw 1 1 1







A

+%. JETEp4 | Presser foot assemblies

¥ it Amt. Req.
TR SR L] % i Name 3 4 5
Ref.No| Part No. . 1 :
L | Mis-1 L presser foot holder__ Wi
: : sser foot shaft bushing
2| MiIs2 | IRwe g e R
3| Misa TRCERG presser foot hokder 1 K
4 M15-4 TRCEd presser fnnlthnl(lcr shaft |
5 M15-5 JEMO4N 15 00 presser foot shafl h"‘hi".g ; : :
6 M15-6 VWD 1 presser foot shaft snap fing : : :
7 MI15-7 40 lever spring
8 MI15-8 JEMPIN b presser foot crank ] ! '
9 M15-9 )1V Wi presser foot lifting lever | ! !
10 MI5-10 ) MO 2 hook : : '
1 MIS-11 VKD % spring : ! :
12 MI15-12 RSP thread cutting knife 1 1 1
13 M15-13 JEHF presser barhead [ ! 1
14 M15-14 JEFF 3R presser bar spring 1 ] 1
15 M15-15 JEHFERET presser regulating screnl 1 1 1
16 M15-16 JEM T presser foot lifting handle [ 1 1
17 MI15-17 JE ) 3% Al presser foot lifting anh 1 1 1
18 M15-18 JERIR T Wi presser foot lifting handle bracket 1 1 I
19 M15-19 JEFFEE presser bar bushing 1 1 1
20 M15-20 JK ) 5% presser foot liftin spring 1 1 1
21 5M15-21 ) E RIS R presser foot 0 0 1
22 M15-22 JERD R presser foot holder conneting plate 1 1 1
23 M15-23 JERD 3z A presser foot holder 1 1 1
24 M15-24 JERMI/NG LR presser foot base 1 1 1
25 M15-25 JE R T presser foot 1 1 1
26 MI15-26 JEM R presser foot holder cover 1 1 1
27 M15-27 JEMA T presser foot form 0 1 0
28 M15-28 JERER presser foot base 0 1 0
29 M15-29 /NER lifter presser foot 0 1 0
30 M15-30 JEMALF presser form 1 0 0
31 5M15-31 TER A presser form 0 0 1
32 M15-32 BB F8 presser foot lifting handle pin 1 1 1
1 S059 TENIH 28R ET screw 1 1 1
2 5030 TR 5 20 58 L SR £T set screw 1 1 1
3 S011 JER 2R B2 ET presser foot holder commecting plate screw [ 2 2 2
4 S016 TR AR ET presser foot holder screw 1 1 1
5 S004 FER AR % 25T screw 1 1 1
6 S013 MG 3 3 R ET screw 1 1 1
7 S068 TR il W RE 5T __presser foot crand screw 1 1 1
8 NO3 48 nut 1 ] 1
9 5010 VR B i 73 5 fir R £1 presser foot crand screw 1 1 1
10 $009 JE 55 £ B R ET presser foot shaft snap washer screw | 3 3 3
11 S043 25T SCrew 1 ) ]
12 S071 HRTIEET thread cutting knife screw 2 2 2
13 S007 He R F 2T presser footlifting handle screw 1 1 1
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+75. 98284y / Lubrication assemblies

¥ it Amt. Req, |
SRy L g Name T 4 13
Ref.No| Part No. N 1 1
L[ M6 A S MAsE oil pump WO B2 R
2| Mie2 W A1 e 55 oil pump rotatos bus1g |1
3 | Mies | amiiekm oil pump rptatpr shaft : ——
4 M16-4 M5O AR oil pump rotator
5 M16-5 il 5T oil pump cover plate 1 l ]
6 M16-6 10| B2 oil clearner I 1 I
7 M16-7 I e oil cljerner joint 1 ! 1
8 M16-8 D B oil clerner cover I I 1
9 M16-9 2 A 2% s e 1 1w oil clerner cover seal ring 1 : !
10 M16-10 T i ingicaing plate 1 ! 1
11 M16-11 M oil tube ! ' !
12 M16-12 AT 4% 91 oil tube joint 1 1] 1
13 M16-13 M A% 4 911 oil tube joint 1 1 1
14 M16-14 MAE - 9 oil tube shap ring 4 4 4
15 M16-15 I3 4 lubrcate bushing 1 I 1
16 M16-16 L ah 2% upper screen 1 I 1
17 M16-17 TSR Al 2% lower screen 1 1 ]
18 M16-18 4 4 regulating pin I 1 1
19 M16-19 D fit fed s e oil show bracket 1 1 1
20 M16-20 iy Jk b 2% 4T oil show cleaner link 1 1 1
21 M16-21 MR R oil show cleaner guard 1 1 1
22 M16-22 Mk oil pan 1 1 1
23 |. M16-23 pliipa i oil pan washer 1 1 1
24 M16-24 MR TR boug on with 1 1 1
25 M16-25 MFE 2 B oil dial 1 1 1
26 M16-26 Hah oil seal 1 1 1
27 M16-27 MRk oil pan magnet 1 1 1
28 M16-28 RS oil pan magnet cover 1 1 1
29 M16-29 28 M P [ e 2 oil screen holder 1 1 1
30 M16-30 EMA oil screen felt 1 1 1
31 M16-31 MR oil bouy 1 1 1
32 M16-32 ME AN oil pump asm 1 1 1
£.335 M16-33 EIMM 1 1 1
34 M16-34 ES] : 1 1 1
1 S057 MR NEET oil pamp worm gear screw 2 2 2
2 'S024 MR RRET _ oil cleaner screw 3 3 3
3 S086 i He K IERET oil tube joint screw 1 1 1
4 S063 ML BT oil tube joint screw 1 1 1
5 $052 AC ik 2% 88 5T oil screen screw 1 1 1
6 S039 e 0BT oil screen cover screw 3 3 3
7 S042 M8 R8RSR ERET oil boy finger screw 2 2 2
8 S037 iR 4T oil pan magnet cover screw 1 1 1
9 S066 ML i iR £T oil pan oil screw 1 1 1
10 S048 TR R ET oil pump screw 1 1 1
11 S065 MR ET oil pumps asm svrew 1 1 1
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. 7RIS / Feed snap assemblies

.

S| B % i Name ke ﬂﬁeﬂ—-
Ref.No| Part No. ‘ 2 . =
L M17-1 My il scal ! L [l ]
. 2 MI17-2 BLEFZ 2023 needle cooler (l) (l)ir._oﬁ
SMI7-2 | BLEFIY AR needle cooler L1
3 M17-3 Mt oil tube bracker ! 1 l
4 [ MI74 | EEae AN oil wick -
5 M17-5 Tk b fx lower oil cover I J 1
6 M17-6 Tk lower oil box | ! 1|
7 | Mz | oil felt ' L 1o |
SMI17-7 | A ol felt - -
MI7-8 | Wi oil wick ! L .
M17.9 R 4 cloth guide holder ! ! I
10 | MI7-10 | ®edthi oinge plate I ! I
| M0 | mEMABe ol felt block b1
12| MI7-12 | fekkd hinge pin 1 I !
13 M17-13 345340 hinge spring 1 ! 0
14 MI17-14 EEL ST snap plate 1 b :
15 MI17-15 1R snap plate bracket 1 1 1
16 | MI17-16 | #¥5¥HR snap plate 1 L 0
SM17-16 | 5k snap plate 0 0 I
1 S018 FEHRIRET snap late screw 1 1 I
2 W09 i) washer 1 1 1
3 S021 B IR hinge spring screw 1 1 1
4 5026 #3333 hinge screw 2 2 2
5 Wil gredic] washer 2 2 2
6 NO3 LE 343 nat 1 1 1
7 S047 A SRR ET cloth guide holder screw 1 1 |
8 S037 PLEH & B 2343 5T needle cooler screw 3 3 3

el =
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T\, BZ28043 / Thread spool assemblies

U B et b ' ¥ Wt Amt. Req.

Ref.No| Part No, # pi e 2 2 S
1 MI18-1 1-4% upper thread columm | l I
2 M18-2 A% lower thread columm ! ! 1
3 | M3 | g bushing - 1
4 MI18-4 ICHCek long thread spool troy bracket | 1 1
5 MI8.-5 Lhek e thread guide hook 4 I N
6 | Miso RACH spool pin 3 14 15
7| Mg BN spool tray ol s | 8
8 MI18-8 £R 18150 {0 45 centering device 3 : 3
9 MI18-9 e 4 clamp plate ! ! :
10 | MIg10 | s spool tray cushion 3 4 15
11 M18-11 AR M thread tuide connecting bar 1 ! !
12| MI8-12 | ke thread guide joint ! ! :
13 MI18-13 Vil b thread stamcl holder 1 I I
14 | MIB-14 | Skp thread guide bar I I :
15 Mi8-15 N ek 4 thread spool trav bracket I 1 l
16 MI18-16 ek thread guide plate I ! I
17 M18-17 fLEk 4 thread spool tray sracket l | !
18 MI8-18 | if#hif thread guide hook 3 3 3
19 | MI8-19 | Hin rubber seal ! 1 I
1 S088 AR IR T thread guide hook screw 4 4 4
) NO06 SR BRI R thread guide hook screw 4 4 4
3 W02 SHEL BB thread guide washer 4 4 4
4 S075 PEAERET clamp plate screw 3 3 3
5 S051 HE AR ET styck holder screw 1 1 1
6 NO4 Lo nut 8 8 8
7 W16 TESRE lower washer 2 2 2
8 NO5 $% B} nut 1 1 1
9 w05 e nut 4 4 4
10 S087 I 5E B RET thread stand holder screw 1 1 1
11 5089 7 R AR AR T thread stand holder join screw 1 1 1
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TH. $£8. #1884 / Plater row material assemblies

—_—
R epmu . 8 R Ame Req.
RefNo| PatNo. | & FF Name 2 14
E— - 5
1 M9 g machine head plate 1 1 1
2 MI9.2 MO head shockproof cusion e
3 M19.3 T EIMEXSS crew s {4 s |
3| Mi9x | remenmn screw 2 =4 | 4
5 M10.5 Awm pig washer S
6 | Mios | rcasme plate doy link bushing 0 . I
7 AMIO.7 HEM row material trollgh bracket 1 1 |
8 MI9.§ wHAaN row material trough (1) | ! 1
9 M19.9 HHMOQ) row material trough (2) l 1 !
10 MI9-10 FLI AT head shockproof cushion ! ! !
1 ; S076 sl it 4] row material seat screw 3 3 3
:.’ W13 b3 S EaY ] row material washer 4 4 4
3 S077 MR row material screw 4 4 4

s AT —
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=T FEULBRERRS ) A

S ces i .
e gwgﬁgwsembhes
RefNo| PantNo. | &  H N =
1| w200 N - A‘:m' Rcsq'
2| M202 | W@/ 1o00ee ——————"m2chine head cover -
|3 M203 [ e ——ilcan/100ce =T 1
_ﬁ-l M204 he RS notes ol " 1 n
__75 M20-5 MIﬁ/SN 1 1. 1
5 M20-6 RFbmm) i a/30cc_ I "
~. 9 M20-7 BE(mm)  ———iunmer T 1
8 | M08 | wFemm) . R
|9 | M209 - | WA miﬁsr-m—-—-%%:er : I 1 1
R i —— Crossscrew driver 1 1 1
10 M20-10 | WASRTF(2mm) :
11 M20-11 | WAHIRT(Smm) ;mss e iver ' ' :
12 M20-12 W75 M4k F(6mm) e drfm 1 ' :
i cross screw driver 1 1 1
13 M20-13 BT/ ———— l ] 1
14 M20-14 R4 7)(wh) —— " " "
15 M20-15 R T1(K) screw driver 1 1 1
16 M20-16 BT tweezer 1 1 1
17 M20-17 &R metal guide 1 1 !
18 M20-18 ERE R presser foot base 1 1 !
19 M20-19 BIFS i Bt presser foot base chain 1 1 1
20 M20-20 Ha affach nentbox 1 1 1
21 S009 TREHERET thimble screw 1 1 1
22 DCX27 BLE needle 4 4 4
23 M11-19 T lower knife 1 1 1
24 M13-6 dEs ' oil filter 1 1 1
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Kiakk, 44, iE
M Fcitds 5w ¥
FARAE A

E934|D438( D912

H442

PI52D-A

LP26(KG131-E| KJIOF [KF25-A[KJ9B-E DC27%9

—aihn, &, P
B, RTARE
HAFH#ED

E800 { D440| D095

H445

P253E4

LP26|KG131-E| KJIOF [KF25-A[KJ09B-E| DC27411

'"‘ﬁiﬁy]. ﬁ\ ‘P
B4, RTFHERA
&, 8k, LEF
RERL, BREF

£ b

E919|D440( D095

H445

P253E-4

LP26|KG142-E| KJ13F [KF26-A|KJI11B-E{DC27"11*2

—fzityy, &, F
B, RT#T.
R, HH. EF
R A AR, A
HMREE 0.8cm

E982|D489| D502

H497

P504-A

LP26

KG153-E| KJ13F [KF26-A[KJ11B-E{DC27*14*2

—fkiy, BB
3, E&FIHR,
At As 490 Ao
BT
B 1cm

E986| D489 (D502 H500

P502-A

LP26

KG155-E| KJ13F [KF26-A|KJ11B-E DC27%14*2

—fy, BE
W i& F A4 AR
max, ABFHE
&, RAHBED

E870|D490(D502[H501

P960-A

LP38

KG155-E|KJ13F [KF26-A KJ11B-E|DC27#18*2

7 & A X R B
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COMPONENTS FOR ~ -3-4-SMODE
@ | L les @] |

PURPOSE : . | N0 NEEDEL| LOWER

NOOF | NO.OF [ PRESSER | (7R [NEEDLE| WAS |0 o ooecl NO.OF

L ';a‘;‘ Pnfg wnm| oot [toorR] CLAMP [HER | [ | NEEDLE
RS

Crimpmg Scam thin
3| clothapplicable to

decoration of blouses
< | and hand kerchiefs

E934(D438|D912| H442|P152D-A| LP26|KG131-E| KJI0F |KF25-A|KIO9B-Ef DC27#9

General sewing
for thin-middle-
thick cloth, | E800{D440| D095 11445|P253E4| LP26|KG131-E| KJ10F [KF25-A[KJ09B-E| DC27#11
applicable to
-04 | trousers piperation

General sewing for
thin-middle-thick
cloth, shoulder and
. i armpit sewing E919|D440| D095 | H445(P253E-4| LP26 |KG142-E| KJ13F [KF26-A|KJ11B-E{DC27*11*2
224 knitting underwear

and women
and chidren clothes

General sewing for

5 thin-middle-thick
7| cloth,applicable to |E982]|D489|D502(H497| P504-A | LP26|KG153-E| KJI3F [KF26-AlKI11B-E[DC27#14%2

-35 | trousers bed-gown
shirt

General sewing for
very thick cloth
] applicable to
overalls blouses,side
and shoulder seam
sewing width lem

E986|D489|D502| H500] P502-A | LP26|KG155-E| KJ13F [KF26-A|KJ11B-E|DC27*14*2)

General sewing for
very thick cloth
B applicable to side
seam or inside
crotch with 2-
board presser-bar

E870|D490|D502| H501| P960-A | LP38|KG155-E| KJ13F [KF26-A|KJ11B-E|DC27#18*2]
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